
ERA/ELV
*. .'

.t'

ILLUSTRATED
PARTS LIST
81 0, 812, 81 4 '
Tractors 

.

Prior to Serial Number 23211

//
., b./

,tl ,/,,J''tr I

l. l'i
j
ll

iJl
ti

,,1

For Models 19489E1, 19490E1,19752E1 I

Form No. 19696P1 (7/72)
Printed in U.S.A.



A-.,
Eru---'

\c\,.L " \\a5ffi.?fr@-&*AvS19'3^'

w-

ffi),ffiYW:4ffi{=
.,W^'7f,(7>t:&#7-u'*;;/ffit"'/(Y3 "H

WMffi

s

'i,.S,,i''ffiMWH
,',,,,,, ilY', /iMf, ilrmfrpr,u",iiH

n



Tl:,,w'

,''.lj!f 
iS'-

,!,. -'{' i;

re e9
EIXV

reee t:i:? SuTU 3urure1e6
af,Eu ?. snrql

TEOS ITO

p?uepreH rts li;:{;ili?li ,,, Surreeg €IpeoN
dlqruessV Eurreeg I reag

'{;}$ ;::;$"} o{o^ poeds z
urd Surrds n/T-T x n/T

(1e1redg) (eX lJeqS asreAoU pre/{roC
Sulreeg

peuepreH Ig# dey 13:nrpooM
ef,€U 3u1.leeg t snrqJ ef paeN

lJeqs r3e9 SuTpTts
ErTU Surureleg

dlquessy Eulreog ! reeg
re e9

def, pug
ree9

SrTU Surureleg
uoruTd rndg

Sulreeg ofpeeN
lJei{S Peutldg
lJeI{S pr€̂troc

1nN )iJoT lIesuI Ieqsej\,1 9T-8/r, SrTU Sururelag
SuTU Surureleg

Surreag ITeg
Euol Z/T-I lTog

re oD
PH XOH 9,T-Z/I

Jee9
lJeqs peurldg

re ec
reredg

ef,eu 1snrr{J
J€49

lJeqs peurldg
re e9

reredg
ree9

Eurreag TTeg
ronoJ uoT ssTursu€rJ

{--._

IdL86 LI
IdL L6 LT
IdEOOST
Id9008r
IdS'ITT
Td866?I
Id, L6 LT
TdI'6 LI
686/Tr
Td6V 6 LT
TV/ OO8T
rdz 008r
Td'TO8I
TdrT 08te
s9sts?
Td6ttSr
IdIV L9
L8 LT',i
Id,ZZIT
IdN L6 LT
Idl 86tr
IVS ZO8I
Td886tI
Id8 L6 LT
IdSIIST
Id086/r
TdZ86 LI
Td6V 6 LT
Ids 66 /T
rds008T
t009st
Td6I6 LI
Id9T6/I
IdSI6/I
TdSIIST
L LTOST
IdZ66LT
IdL66 LT
TdS'S6I
rd666/r
Td0008r
TdSTIII
Td6 86/T
TdZ66 LT
Td,,66 LT
IdSIISI
Id?86/T
IdEZO8I

0s
6V
8t
LN
9i,.
EV,;'!'
nv
,.n
7n

t$",ffii
6t' '^-t
8t
L' oc
S g _t;gti."
ttz,
T'
6Z
8Z
LZ
9Z
sz
tz
tz
CL
TZ
0z
6I
8I
LT
9I
SI
TT

'TZT
TI
OT
6
8
L
9
s
n
,
z
T

.ON

I^{gII

, !.
t.', i:l'l:. i1

1

^ NOI JdIU]SgO.ON JUVd



ITEM
NO.

51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
68
69
70
7t
7?
73
74
75
76
77
78
79
80
81
82
83
84
87
88
B9
90
91
92
93
95
96
97
98
99

100
101
t02
103

PART NO. DESCRIPT ION

Final Drive Pinion
Cup Plug
Shifter Weldment
L/4 x 1 Spring Pin
Fork, Shifting
Fork, Shifting
I/4 x 3/4 Spring Pin Slotted
0i1 Seal
0i1 Seal
Sliding Gear
Sliding Gear
PTO Shaft
Body Core
Ring Gear
Sp acer
PTO Gear
Nut-Washer Insert 5/9-LL Reg.
21/32 x L-S/L6 x .095 Flat Washer
shaft, PTo Yoke
O- Ring
3/8-16 x 3-3/ 4 Hex Hd Bolt
7 /L6 Heavy Spring Lock Washer
Front Cap Gasket
Woodruff Key #9
Retainj-ng Ring
Shifter Weldment
Cap, Bearing AssemblY
Bearing, Torrington I28
t/8 Sq Hd Pipe P1ug, Steel
Spring
5/16 Steel Ball
Interlock Pin
Axle Oil Seal
External E-Ring
Stud
L/2-20 Washer Insert Lock Nut
Clutch Hub
oi1 seal (clutch) c/R 763L
Clutch Didk AssenblY
Be1lvi11e Spring
Shirn (.030) Fwd.-Rev. Clutch
Ball Bearing
Spring
Clutch Can
Retaining Ring t

Clutch Plate
Retaining Ring
PTO Spring
PTO Throw-Out 

.,al,,it:,

17986P1
17 9 46P7
L7 937 AI

456299
17 932P7
T7 93 4PL

456384
t7917Pr..
L7923PT
14989P1
1"4995P1
19538A1
17981P1
1_8 77 5P1
L7924PL
t7 922PL
9418692

13 10 16
18017P1
18018P1

L9L249
13110 0

188 5 7P1
L24549

1113 5P 1
1 79 40A1
18858A1

9660P1
r0 387 7

18015P1
27 430L

18200P1
18031P1
LIZT OP]-
180 36P1

19 0 171
18024P1
18035P1
1 80 4941
18041P1
18548P1
L80 42Pt
18044P1
19063P1-
18043P1
18047P1
180 54P1
17964P1-
L7963PL

{:,,c
"!'i::) ,r:



,.- :

/vrerf,s les ?o{f,os *"rti)i"? ;;1fiiX tTog pH xoH V/t-t x VT-7I/ L
Eurqsng

rEES ITO
dlquessV pu"g o{erg

EuTu - g
urnro o{erfl

Sulu - a

Q1 x 0S8 x ,Z) erTJ ree6
" ^Tquressv 

uols e^TeA
lueurpTeM urTu

4 qnH leer{M
e3BU lsnrql Eurreeg lsnrl{J reeg 1ndu1

roldepv eut8ug
(Zrg) ipeedg 8) eulEug T0t)

?.a{se9 tsneqxg
ErTU Eu1u1e1a6

6# dey gi3inrpoo.lU
rar{se1{ {1oT eddl 'dg 'pohtr 9T / S

a{o,tr' OJd
luaupleM ralJrl{s

urv rolJrqs
IIIIV JalJTqS

ut6SurrdgTxgl/r.
,IZ# dey JJnrpoog urv relJ rI{s

Sutqsng
rel ou rif,fnrf, 'r.rrd t{3lnTf,

rBa9 OId
1r {S r{f,ln,f, OId

Eugreeg TT€g
dn3 --plnTf,

reqsett 560' x 9t/T-I x Zr./ LT
y'.1quessY euo] IfslnlJ

3*T; deug
dnf, rl:rlnTf,
reredg gJd

ef€H ?.snrql
dlquassV reTTol ,u ilJTr{S peedg 7-3 rtqsng

Sulreeg lsnrq1 elpeaN
ef,€u IEnJI{J

frfOl f af Uf SgO

' lrog pH xeH n /t-z x il-z/r 88T087
(1e 1redg) V / E x 0Z -9T / L sllog QnlI-= -_'=-IEni LZT

Td0tt 8I
s0Ltzi6
ISIO8T
IdS9TSI
Tdl'TST
IVZ9TSI
TdESOST
Id'?I9I
Tdss0ST

Id'6IIT
IdI 6ITT
IdS6TTI
Tdzs0SI
IdZVEST
TdT'E8T
Idr?t8T
Id6EESI
TVZS?6I
TdZOZTT
Td996 LI
6tsvzT
vrz0zT
Td9IOsT
TV9Z6LT
Td6Z6 LT
Idst6/I rSrsst
680TLZ
Tdnn 6Lt
Td,V 6 LT
Td991 8I
Td/9I87
Tds 96/ T
IdIS6/T
IdL96LT
TdZS6LT
96r,0zT
IV'S6/T
TdE'/SI
Td,LI6 LT
Td8S6/I
rd866tr
TVO96/T
TdSZ6 LT
TASZZIT
Id6S 6/I

tsI zsT
ISI
0sT
6?T
8tT
LVI
9VT
stI niT
,TT
zvr
TNT
O?I
6EI
tg,T
9rI
stT
v9T
ztT
I'I
0tr
6Zr
8Zr
LZT
9ZT
szr
vzT
,7,7
zzr
TZT
0zT
6TT
8IT
LTT
9TI
SII
VTT

'TT ZTT
III OTT
607
80r
LOI
90r
s0r
?OI

'0N
I^IgII

n

.ON IUVd
n



ITEM
N0.

154
155
156
158
r-59
160
161
I62
165
L64
165
166
767
168
169
170
L71
L72
L73
t74
175
L76
L77
L78
779
180
181
182
183
184
185
186
1.87
L88
189
190
191
192
193

NS
L94
195
1"9 6
197
198
199
200

PART NO.

18545P1
455481

11705A1
t8347PL

1-8 718 4
1801_91
LL47 98

L0862P2
12009P1
L2OI9PI
t9 47 2PL

4s6004
180125
180 132

L842IP1
180 30P1
18812P1

7 21.6P7
T27I4PL
L2382Pt
t8027Pt
18346P1
LLO3TP2
19 492A1.
I8422PI
18029P1
1 46 40A1
18810P1
r.7911P1
180 11P1
17 91 sPt
110 6 3P 1_

L7 9IzPL
L7 9T4Pt
L7 9L3PI
1797 9PL
1802041
1"7 9 47 AI

12166 4
10 38 79

18543P1
T47 28PT

180120
18089P1
19340P1
18344P1

67 42P1,

DESCRI PT ION

Square Key
3/L6 x 1- Spring Pin
Rear Wheel Assenbly
O-Ring
#1.27 Woodruff Key I/4 x 2-I/8
t/Z-I3 x 3-f/ 4 Hex Hd Bolt'
Ball Sleeve Elbow Assy.
Air Cleaner Instruction Decal
Connector to Fuel Pump Line
Fuel Line Support Bracket
Pipe Cap 1/2 NPT
3/8-L6 Washer Insert Lock Nut
3/8-L6 x L-3/ 8 Hex Hd Bolt
3/8-16 x 2-I/ 4 Hex Hd Bolt
Cover Plate
Gasket
Retaining Ring
Fuel Hose Clamp
Fuel Hose 8
Fuel Line
Transmission Cover Gasket
O-Ring3x3-3/16x3/32
Starter Cable
Exhaust Header
Gasket Cover PlateBall BearingRoller Bearing Assembly
Axle Bearing Retainer, LH
Transmission Case
Two Speed Gear
Needle Bearing
Needle Bearing
Needle Bearing
Needle Bearing
Needle Bearing
Spur Side GearIdler Gear Assembly
Reverse Gear Assenblyr/2 NPT Pipe Nipple 2-I/2 Lg.3/8 Sq Hd Pipe PlugMuffler Exhaust
Muffler Clamp
3/8-16 x 3/4 Hex Hd Bolt3/8 x 5/8 Dowel Pip
Thrust Race
Retaining Ring
Race

,l^

ii
L

I

I

"'--.*

t

I

I



TdT6LST
Id6T 08I
Td9'6LT
rd6z90l
s Lt0zI
rdzzsST
5rs 09r
s Lvtsi
98980I
96eOZT
TVTS'6I
nTz0zT
6/ 008r
rd8 08 8r
0888 0r
tt LTzt6

9TZ
sT7
nTz
trzzrz
TT7
0Tz
602
802
L0z
907,
502
t0z
t0z
z0z
T0z

'0N
NATI

f\r

n/

:ti'i

(.re1qoy) ,(lqruessy eulEug 'd'H tT
re^eT old Eu1"r.dg
aTI eIqBf,

lnN xeH 07-n/T
1e{f,erg

rerf,S ssetroU ssor3 PH ued Z/T x 0Z-Z/T
.ttorf,sde3 PH le{f,os 9I-8/t leerls o06 7/I 'toglf, raqs"fl 560' x 9T /t-t x Zt/LI (OrS) (Peedg _g) e_u1Eug T7ZX

rer{set{ {f,o'I ed{g dS Pen 9T/5
lTog PH xeH I x sI-9I/5 drund rllnerp{g 'reeg

teals EnIa edTd PH bS ZlT
EnId dn3 glE

.'S#'ii

lP*,

;?.{r
:i,f

NOIIdIUSSilq'0N J,Wd



258
257
t90/t:-:"\,)

\: lzl
i2021a tl

Y;x'iL-i
- rat68

253 -€-

,o,M,, ^,,,_
b{-'uu-'//' 32

@



.// /
./' fsl

tut 'tt'
Of/r-tt'(' ig x> -- 1{

o8t
t'',,,, ,a' r' -/

I

II
-- J'

_l

;pll

_, &v,
? -qf4
ia-t.

ztt

-- --- 6lz i)rl

tvSfo
,sz\



ITEM
NO.

1
z
3
4
5
6
7
8
9

10
LL
L2
L3
L4
15
L6
L7
18
19
20
ZL
z2
z3
24
25
z6
z7
28
29
30
3t
32
33
34
35
36
37
38
39
40
4L
42
43
44
45
46
47
48
49
50

PART NO. DESCRIPTION

LgZ1LPT
11119P1

L207L4
LZ37 sPt
L8L97PL
LS4ZOPL

L20392,
L?,LZ23
16 0 515
L8L637
7 27 4EL
1310 16

LO4LSPL
L20392

LLO?,7PL
LL7 7 sAL

120 388
LL7 7 ZPL
TL7 7 |P'L
18509P1
18587P1
L9 447PL
11105P1
LZOLLPL
t8447PL
18 5 70P1
19666P1
19448P1
18699A1
180082

1 8009P1
120380

1s 90 6P1
LL297PT

L20393
LOLT 4P2
LL332AL

1815 6 6
1.L337PL
L9667PL
L8207PL
LLsSZPL
9 4LL62L
1113 8P 1

L20394
18361P1
L8362PL
LL7 7 LPL
L87 3ZPL
19534P1-

Wiring Harness
Fl.ex Grip
5 / L6 Med- SP TYPe Lockrrasle-r
B'att'ery t'lai'netic Switch Cab I'e
Plug Bunper
Ll 4 Clevis Ping/32 x 5/8 x .065 Flatwasher
L'/L6 Cotter Pin 3/4 Lg.,
L/4-20 x L/Z Pan Hd Machine Screw
3/8-24 x 1 Hex Hd Bolt
L2\l Batterv
2L/32 x L-L5/L6 x .095 Flatwasher
L/2-20 Wing Nut, Washer Insert
9/32 x 5/8 x .065 Flatwasher
Battery Hold Down Bracket
Knob E Lever AssenblY
7/L6 x 1 x,085 Flatwasher
Friction Washer
Spring Washer
Conduit AssenbLY
SpeciaL Nut
Steering Colunn
Stop Spring
Instrulnent-Pane1 DecaL
SealIgnition Swttch KeYr- Indak
97L6-24 Jam Nut, Indak
Steering }tlheeL
Steering Plate WeldmeDt
5/L6-18-x L-3/8 Hex Hd Bolt
Regul.ator- Rect if ier
L/4 Spring Type Lockwasher
PlugShift Lever Knob
LL/32 x LL/L6 x .065 Cad Plated Washer
Bushing
Cis.ar Li shtert/[-ze x-3/4 Hex Hd BoLt
Light SwitchgliO- InternaL Tooth Lockwasher, Indak
Ignition Switch, Indak
Bunper Sten
t/4--Zg Plug Insert Locknut
Rear Fender Bushing
L3/32 ID x t3/t6 OD x'.065 Thk Washer
Frame Ext StraP
Fender Hold UP Bracket
Conduit Assenbl.Y
Lever Stop Rod
Headlight Wire

+.

i."t\

.-



xTTeH ree9
pou u'"ur::l3l
epTn9 pou r{snd

Eurrdg uorsserduo3 peedg-7
TluEd IoAOT

^TqurossV 
releT lJTT

{ooH drelleg
reog.rndg

JOAoS PJeOg 1OOC
EuTu - g

re1lof, uTd rTeH
3u11se3 rol.BroT

re^o] pr€og looc
llog pH xeH 8/S x 8I-9I/S

fueurpTeM ur6 Eury
SuTu - g
recedg

dnf, Sulreeg
ouoD Eul"reeg

def,
orTJ ]uorc

dlqruessV uots e^TeA
eIxV 8urree1g

gZ-n/T SuTrrTC oqnT
dlqruessv pog eTJ

lurrv pou oTJ
lnN 1resul reqseg II-B/S Eurreelg u€rrr3.Td
tnN dols trr?.seII nZ-g/, lTog PH xoH T x 8I-9T/S
roqselil {f,o'I 8ur.rd5 9I/9

LnN xoH .reln8eX 8T x 9T/S
rlrerf,s pH ued z/T x tz-\I rlrorss PH ued v/t x vz-07

roqser{teTC 6t0' x 9I/6 x V/T
drtl Eullunop 1r{3TT

(Zf e pue tT8) f euea-tq8f f ?.uorC
EL7I 'op duel

dlqruessV rolraTJeU duel
dlquessV pooH

lnu{f,o'I tre sul raqseM 8T - 9I /S
/'IoTC 'AeU -o 06 o^I€A T and

due13 esoH TenC
3u11se3 oITTrt

eTI eTqef,
def, sBD

?.nN {3oT rer{seA}E Td

{ueJ lenc xeH Tf, eddl 0Z-Z/T
60r'x8/r-tx9T/6

Idt806T
TdSTTIT
Id9ZSSI
IdlIIII rdz890T
Id9ITTI
TV'TIII
Id98',ZT
rd688?T
Id'S9II
IIZITTI
rds0t0r
Id'OIII Td'S9II
s/0087
TV'9'8I
IdO LZTT
rdl698I
Tds?t8r
rd9ttST
Td63t8I
IdO 6II I
IdI6TTT
zdzs9ST
LZOTIV 6
IdO'TIT
TdT9'87
z698TV 6
Td068tI
IdLZ9'.I
6/ 0087
tTz0zT
9 L'OZT
OZ 665I
Lt 665T
SSEOZT
TdO' OIT
Id68 ZII
9V 9V SV
IV'''TT IV LO LST
sst6Tt6
Id'9S87
Id\TZ L
rd6960T
Id6Z90T
Td68Z L
Tdr 8r zI
E66Srt6
06E0zr

.ON IUVd

00r
66
86
L6
96
s6
v6
t6
z6
I6
06
68
88
L8
98
s8
t8
t8
z8
I8
08
6L
8L
LL
9L
SL
VL
,L
ZL
IL
OL
69
89
L9
99
s9
v9
,9; z9
I9
09
6S
8S
LS
9S
ss
ts
ES
zs
TS

.ON
I^IgJI

a

I
I

NOI IdIU]SgO



ITEM
N0.

101
L02
103
104
105
L06
r07
108
110
111
TT2
113
IT4
115
116
717
118
119
L20
L2T
L22
LZ3
L24
L25
r26
t28
130
L3I
L32
133
135
136
137
138
139
140
L4I
L42
L43
145
L46
L47
148
I49
150
151
L52
153
154

PART NO.

18404A1
14891A1
14 89 7P1
LzS44PL
14882P1

18 718 4
17 822PL
18348A1
9 4L9 454
18382P1
L9367PT
15823P1
18416P1
19491P1
106 70P1
LL297 PT

L67 2s7
18 415P 1
18 179P1
18358A1
19086A1

13 718 5
1836sAl

r8007 7
11096P1

1380 86
180 17 9
L20396
435507
L2L2?2

18573P1
13 718 5
180091

18396A1
r80L24

18448P1
11718P 1
18368A1
1-8 40 3P 1
19 06 2P1
TTOT 4PL
TLz63PL
11009P1

4s4668
126227

18379P1
456004

LTOzLPL
18380P1

DESCRIPTION

Lift Lever Shaft Weldment
Weldment Sector
Moulding
Fuel Hose tz
Steering Box Casting
#L27 Woodruff Key
3/8-16 Socket Hd Shouldered Screw
Main Frame Weldnent
L/ 4- 20 Washer Insert Locknut
Brake Rod
Push Rod Tip
5/16-18 x LZ Hex Hd Bolt
Fender Hold Up Strap
Deck Support Standard
Control Knob
Shift Lever Knob
L/4-20 x L/2 Phillips Pan Hd Screw
Control Cover Plate
Se at
Fender Support Weldment
Rear Fender Weldment
L/I x L Cotter Pin
Cross Shaft Weldment
5/16-18 x 3/4 Hex Hd Bolt
Cross Shaft Bracket
L/2 Clevis Pin
I/2-L3 x L-3/ 4 Hex Hd Bolt
L7/32 x I-1/ 16 Washer
L/2-L3 Locknut
3/32 x .75 Cotter Pin
Battery Tray
I/ 8 x l- Cotter Pin
5/16-18 x 2-l/ 2 Hex Hd Bolt
Bracket Weldnent
3/8-L6 x L-L/ 4 Hex Hd Bolt
Spacer
3/8 x L-t/4 Clevis Pin
Shifter Arn Weldment
Forward Reverse Shi-fter Link
Forward Reverse Lever
Clutch Lever Bushing
Spring
Brake Pedal
3/L6 x t-f/4 Rol1 fin3/8-L6 Rd Hd Sq Neck Bolt 3/4 Lg.
Brake Rod
3/8-16 Washer Insert Locknut
Brake Pedal Bracket
Adjustable Clevis 3/8-24

-

t.



sT x

llog PH xoH 8/S x \z-n/T dltl erTM
0Z-Z/I a{o1 alqelsnipv

pog peedg oml
Pou oJd

31 Z /T-f rol?.03 V /I lueulpToM l.o^Td eTxv
de3 eIxV ?.uorC

eler d
dolS e{Erg

dtfl Sutrdg
(Ofa) ,(lquessV urv Torluof,

raAeT lJTtls
dTrg releT pu€H

llog pH xeH Z/l-I x 0Z-Z/I
lnN UITU

lIesuI ITTrS qsel^l
oIqe3 punor9

HT tef,eO pooH
(Zfe) dle3ieg peg holceTJou

rir ' os ? r{}Tr t"t}3jtril:}, ,r";i{^
Surrdg ropued reoU
uTd TToU Z/T x g/T

ur4 8ut?.uno4 Eut.rdg
dtl reqqng

ronoJ oteld Eu1ree15
SL' x V/T PH ued-Aer3s
lToB pH xeH I x tI-Z/I

tTog pH xeH Z/T-T x rl-Z/I (tfS) HU '1ereg pooH
T€troO T{UTA {3BTg dlenerg

qf,lTrlrs rlleuEeq
HU 'rulv qtrlTH ree6

e?eTd r{31TH
pou qtrlnlf, asre^eu
reloT tJTIIS -Sutrdg

Eurqsng
urrv qf,lnlf, es.le^eu

EuTu-g
Eurqsng 1o^Td

uTd sT^eTf, E1 9I/l-T x e/, 1np peedg
dlqruessv urv TorluoJ

/'4,erf,s def, pH xoH z /t-z x 0z-7,/I 3u1rdg
lueulpleM srAeTJ

lurBJ e{erB
de)JJnrPooMTxgT/,

8r0087
Td9SZTT
rd/8t87
rd88t8I
Td98t8I
0zvt0T
IVV9T 6T
TdsS/8I
rdt9?8r
IdZZOTI
Id6Z',IT
IVg/'87
IdI L'IT
Td8/ OTI
00/T8r
IdSSOTI
IdlSOTT
rd0869
IdOIS6I
TdL'8 LT
T'OIT'6
TdTT LS
TdLO'IT
zrsssv
Id8 O'II
Td89/IT
TVOO/8I
rrs09r
E/IO8T
L LTOSI
TdL6V 6T
Id6ZS6I
TdL LZ L
TdSTS6T
IdlIS6T
TdIO'8I
TdZ L98T
Z,dT LTOT
TdS6'87
TIZTTTT
TdTIIII
8/08ET
Idb/ 9II
TV'/'87
60/T8r
Id6L LTI
TV'8'8I
IdT8'87
zssnT,T

LTZ
9IZ
tTz
,.rz
zTz
IIZ
0Tz
607,
802
L0z
902
s0z
v0z
s0z
z0z
T0z
L6t
I6T
06I
68I
88I
98r
s8T
t8I r8I
z8r
08r
6LT
LLI
9Lr
SN
ZLI
TLT
OLT
69r
89r
L9T
997
s9T
n9r
r9I
z9T
T9I
097
6ST
8SI
/ST
9ST
ssr
.ON

I^IgII
NOIJdIUSSAO.ON IUVd



ITEM
NO.

2L9
220
221,
222
?,23
224
225
226
227
228
229
230
2,31_
232
233
2s4
2s6
2s7
240
24L
242
243
244
246
NS
NS

247
248
250
25t
252
253
2s4
25s
256
2s7

NS
258

PART NO.

18390A1
1 8 389P1
18 3 16A1
18419P1
19 s 16P1
18864P1
1.8442PL
18443A1

45600 4
717 7 7P1

17 7923
L20396

1848sP1
9 4LL027
t_ 1011"P1
7LO77PL

1800L8
L80L7 2
!20393
102896
18008 1
L24829
106751
12039 4

19 49 6P1
L0862P2

12037 5
1_ 80 018

1 840 0P1
94194s5

16 0 515
6 913P 1

1110 6P 1
1r_98 9P1
11288P1
19 50 9P1
19495P1
19511P1

DESCRIPT ION

Clutch Shaft WeldnentShifting RodInstrunent Panel Weldrnent
3/ 8 Clevis Pin
Rear Hitch Armr LH
Rear Hitch Pin
Front Wheel Assembly
Front Wheel Rin Assembly
3/8- 1-6 Washer Insert Lock NutPlastic Grommet
Pin, Cotter L/8 x 3/4
17/sZ x L-L/L6 x .095 Washer
Spacer-Clutch Cross Shaft
Lube Fittirg, I/4-28
Lever PinClevis Pin
L/4-20 x 5/8 Hex Hd Bolt
L/2- 1-3 x 7/8 Hex Hd Bolt
L1"/32 x LL/L6 x .065 Washer
3/8-L6 x 1 Sq Hd Set Screw
5/L6-18 Hex Hd Bolt L-1/4 Lg
3/ e- L6 Hex Jan Nut
#9 Woodruff Key 1035 Steel
1.3/32 x L3/t6 x .065 Washer
Hood Decal, RHAir Cleaner Instruction Decalt/ 4- 20 Nut
1,/4-20 x 5/8 Hex Hd Bolt
Forward Clutch Rod
5/L6-L8 Washer Insert Locknut
L/4-20 Pan Hd Cross Re, MachineSta-Kon Terminal (RB 44)Lever StopElectrical System Warning DecalFront Plate (810)
Hood Decal, L.H. (810)
Hood Decal, R.H. (810)
Hood Decal, L.H. (814)

Sc. L/2 Lg.

,,-

n



AU3lrvs A
!

- _r_
+-T-

3tn{tr ollv xf,v18
+

uStJ[c3u uolv1n93u

\'l

1:''

HSJNS
NOrJN0l

HCll,llS Ur3il9Vl{ U3IUVIS

nvu9vgo 9Nlul,t ol8

slH9r1 0v3H

lnrs lHct]

HClllls
NOlItN9t

)13v18
UO

3SnJ o3u

HClrns c[3Ngvl{u3luvls

uorvNu3r-lv

u3)rv3u8

+ r0l
u3rJrr33u

uolv'rn93u
AU3llVS AZI

a
-T

rcvls uo

trvugvKt gNtum zl8 oilvtlS



,f

ni '.,

--r -..- a
' : ':1i'i

SGRA/ELY


